
1

 ASSEMBLY INSTRUCTION

PAGE      OF 08VERSION 000000

.aóe these ready ôhen you emailʌ
 • Item Number
 • PO #
 • Purchaser Name
 • Proof of Purchase
 • Description of the problem and/or the Part Number needed

Yeplacements for missing or damaged parts or hardôare are normally shipped ôithin ɹ to ɻ
business days and ôe than¹ you for your patientʒ

dhe item must be returned in good conditionʍ in original boõʍ ôith all original proof of purchaseʍ
parts and accessoriesʍ ôithin the time frame specified by the retailer it ôas purchased fromʒ

90-Day Limited Warranty Statement for Manufacturing Defects

Please read this Limited Warranty carefullyʒ do maintain your Warrantyʍ you ôill need to comply
ôith the conditions stated hereʒ
dhis ôarranty is for manufacturing defects only and does not coóer damages as a result of
misuseʒ

ɷʒ Our products sold comply ôith the description contained in this Warrantyʒ �ll parts and products
are ôarranted 90-Day from the original date of delióery eõceptʌ parts and products used for
commercialʍ contractʍ rental tradeʍ institutionalʍ or any other non-residential purposesʗ parts and
products that haóe not been maintained in accordance ôith the care recommendations proóidedʗ
parts and products damaged resulting from the consumerʖs improper assemblyʗ or parts and
products that are damaged or defectióe due to normal ôear and tearʒ

ɹʒ �ost of pac¹aging and shipping to and from us is not coóered by the ôarranty unless eõpressly
arranged by usʒ dhis ôarranty does not eõtend to furniture that has been eõchanged or replaced
by us as settlement of an original claim of defectióe merchandiseʒ dhis ôarranty does not eõtend
to furniture that has been moóed from delióery location on original purchase orderʒ

We appreciate your businessʏ

We belieóe you ôill absolutely loóe your neô furnitureʒ Please immediately eõamine this product
carefullyʒ �ny re×uest for missing part or damage replacement must be receióed ôithin 90 days of
your receipt of the productʒ (or some reason you ôant to return the productʍ please contact us
directly before you decide to return your product to the retailerʒ Ansôer most concerns and can 
assist you ôith any ×uestions you may haóe about your neôproductʒ

ɸʒ do eõercise rights under this ôarrantyʍ proper documentationʍ iʒeʒʍ photographyʍ purchase order
numberʍ manufacturerʖs bar code labelʍ and or any other pertinent information upon re×uest is
re×uiredʒ We reseróe the right to repair or replace the product ôithin the ôarranty period based
upon the documentation receióed as support of a claim for considerationʒ We ôill not replace or
repair any product if improper maintenanceʍ improper handlingʍ or improper use caused the
damageʒ 



DRAWING

HARDWARES LIST

2

 ASSEMBLY INSTRUCTION

PAGE      OF 08

ITEM

A

B

C

D

E

F

G

H

I

J

 DESCRIPTION

JCBB SCREW M8 x 20MM

JCBB SCREW M8 x 30MM

JCBC SCREW M6 x 35MM

JCBC SCREW M6 x 40MM

SPRING WASHER M8 x 14MM

FLAT WASHER M8 x 22MM

SPRING WASHER M6 x 13MM

FLAT WASHER M6 x 19MM

M4 ALLEN KEY (65MM)

M5 ALLEN KEY (65MM)

 QTY

8 PCS

8 PCS

10 PCS

10 PCS

8 PCS

8 PCS

20 PCS

20 PCS

1 PC

1 PC



3

ASSEMBLY INSTRUCTION

PAGE      OF 08VERSION 000000

PARTS LIST
ITEM

1

2

3

4

5

6

7

8

 DESCRIPTION

HEADBOARD

FOOTBOARD

HEADBOARD AND FOOTBOARD
TOP PANEL

HEADBOARD LEG (R)

SIDE RAIL (i)

SIDE RAIL (ii)

HEADBOARD LEG (L)

FOOTBOARD LEG (R)

DRAWING  QTY

1 PC

1 PC

2 PCS

1 PC

2 PCS

2 PCS

1 PC

1 PC

DRAWING

HARDWARES LIST
ITEM

K

 DESCRIPTION

CSK C/B SCREW (M4 x 32MM)

 QTY

8 PCS



4

 ASSEMBLY INSTRUCTION

PAGE      OF 08VERSION 000000

ITEM

9

10

11

12

 DESCRIPTION

FOOTBOARD LEG (L)

SIDE RAIL SUPPORT LEG

SLAT

CENTER SUPPORT LEG

 QTY

1 PC

2 PCS

4 PCS

8 PCS

DRAWING

PARTS LIST

ASSEMBLY TOOLS REQUIRED

Screwdriver (not provide)

STEP 1

STEP 2

3

2

2

I
C

G

H

I

D
G

H8

9 L

R



5

 ASSEMBLY INSTRUCTION

PAGE      OF 08VERSION 000000

STEP 3

STEP 4

I
C

G
H

I

D

G

H

1

3

1

4

7

R

L



6

 ASSEMBLY INSTRUCTION

PAGE      OF 08VERSION 000000

STEP 5

STEP 6

x 2 J

B

E

F

6

5

10

J

A

6

6

5

5

7

4

9

8



 ASSEMBLY INSTRUCTION

PAGE      OF 08VERSION 000000

STEP 7

STEP 8

x 4

7

11

12

6

5

6

5

11

11

K

Nut head face upper side

12



 ASSEMBLY INSTRUCTION

PAGE      OF 08VERSION 000000

STEP 9

ASSEMBLY COMPLETED
8

Adjust leveling feet (12) to touch floor.

ADJUSTER SCREW


	Sheets and Views
	90217 KB AI (3D)-1
	90217 KB AI (3D)-2
	90217 KB AI (3D)-3
	90217 KB AI (3D)-4
	90217 KB AI (3D)-5
	90217 KB AI (3D)-6
	90217 KB AI (3D)-7
	90217 KB AI (3D)-8


